Air Compressor Diagram

L
e

MO "y

N . et il M .
[ 7, (I

'l e Ve N

] I 4

J o ptasiihe




Compressor Pump Diagram




KEY

O©CONOASRLWN-=

PART
NUMBER

SSV-6
CAC-4337-1
ABP-4900
BT-226
AC-0434
AC-0433
CAC-1004-2
CAC-1359
CAC-1358
CAC-1355
DAC-278-1
SUDL-65
MO-6418
SS-559
C-PU-2887
S$S-00403
$S-2707
SSF-3159

SSF-3122-ZN

SSF-8131
SSF-8150
SSF-953-ZN
91895680
SS-8553
TA-4412
TIA-4200
SSP-7811
GA-360
SSP-7812

Parts List

DESCRIPTION

Globe Valve

Check Valve

Two-Stage Pump

Belt

Outside Belt Guard

Inside Belt Guard

Belt Guard Bracket

Outlet Tube

Pressure Relief Tube

Manifold

Pressure Switch

Motor Shaft Key

Motor

Set Screw —5/16 - 18 x 3/8

Pulley

Flywheel Direction Label

Drain Valve

Screw 3/8 — 16 x 2 Hex Washer Head
Screw 5/16 — 18 x 3/4 Whiz Lock Hex
Speed Nut

Lock Nut

Screw Self Tapping 10 x 5/8
Screw 1/4 - 20 x .75

Connector Body

Tank 60 gallon

Safety Valve

Nut Sleeve Assembly 1/4"

Gauge

Nut Sleeve Assembly 1/2" (2 used)



KEY PART
NO. NUMBER

KK-5039
ABP-4961400
ABP-4950055
ABP-9053201
ABP-4000100
ABP-9022001
ABP-4940050
ABP-9101164
ABP-9162030
10 ABP-9004008
11 ABP-9110012
12 ABP-9163010
13 ABP-9013011
*14 ABP-8226504
*15 ABP-8226505
16 ABP-4623050
17 ABP-4924050
18 ABP-4662000
19 ABP-4981000
20 ABP-4981100
21 ABP-9024014

O©COoONOOGAARL,WN=

M-176500
MG-OILSTAT

*Includes rings, piston pin, snap rings, oil dipper and split bearings.

Parts List

DESCRIPTION

Hardware Kit

Head

Gasket Kit

Drain Extension
Flywheel

Sight Glass Assembly
Valve Plate Kit

Drain Plug Screw
Drain Plug Seal
Flywheel Washer
Flywheel Screw
Craftshaft Seal

Shell Bearings (1 set)
HP Running Gear Kit
LP Running Gear Kit
HP Ring Kit

LP Ring Kit
Intercooler

Filter Replacement Kit (includes one #20)

Replacement Filter
Oil Fill Plug

Not Shown

Parts Manual
General Manual





